
 
 

Southside WPCP - Summary         November 2024 
NPDES Permit No. GA0023141         Page 1 of 2 
 

 

 

 

 

 

 

SUMMARY PAGE 

 

Name of Facility: City of Madison – Southside Water Pollution Control Plant (WPCP) 
 

NPDES Permit No.: GA0023141   
 
This is a reissuance of the NPDES permit for the Southside WPCP. Up to 0.66 MGD (monthly average) 
of treated domestic wastewater is discharged to Horse Branch in the Oconee River Basin. The permit is 
also being modified for an update of the existing Sludge Management Plan (SMP) to include one 
additional land application site and removal of one existing site in Morgan County. The draft permit was 
issued on August 23, 2024 and the public comment period ended on October 5, 2024.   
[...]
requirement is stated in this Permit, and shall be enforceable through this Permit.  

 

2. The permittee will submit an annual report pertaining to the most recent calendar year, as required 
under Chapter 391-3-6-.17(14) of the State Rules.  The annual report shall be submitted to EPD 
no later than February 19th of the following year. 

 

3. The permittee will maintain records of the amount of sludge land applied to each site, at a minimum 
for 5 (five) years as required in Chapter 391-3-6-.17(13) of the State Rules.  The amount of sludge 
land applied during each calendar year will be reported in the annual report in units of dry tons per 
year.  
 

4. The permittee will monitor in accordance with the following requirements and provide the 
information as prescribed in the Permit and State Rules: 

 

a.  The pH of the sludge and soil mixture from each field within each land application site will 
be measured once per year.  The sample will be a separate, composite sample of each soil 
type present and will be representative of field conditions. 

 

b. The sewage sludge shall be monitored for the following parameters at the frequencies 
specified in Part IV.A.5 of this permit: 

 

Parameter Units (1), (2) 

Total nitrogen Percent  

Ammonia-nitrogen Percent  

Nitrate-nitrogen Percent  

Volatile solids Percent  

Total solids Percent  

pH Standard units 

Arsenic mg/kg 

Cadmium mg/kg 

Copper mg/kg 

Lead mg/kg 

Mercury mg/kg 

Molybdenum mg/kg 

Nickel mg/kg 

Selenium mg/kg 

Zinc mg/kg 
 

(1)  Units must be reported on a dry weight basis with the exception of pH. 
(2)  Pollutants shall meet applicable limits in Chapter 391-3-6.17(5) 

 



STATE OF GEORGIA 
DEPARTMENT OF NATURAL RESOURCES     Page 27 of 29 
ENVIRONMENTAL PROTECTION DIVISION     Permit No. GA0023141 
 

 

c. The pathogen density requirements and specific criteria listed in Chapter 391-3-6-.17(7) of 
the State Rules shall be monitored at the frequency listed in Part IV.A.5 of this permit. 

 
d. The vector attraction reduction requirements and specific criteria, referenced in the 

approved SMP, listed in Chapter 391-3-6-.17(8)(a) through (8)(h) of the State Rules shall 
be monitored at the frequency listed in Part IV.A.5 of this permit. 

 

5. The permittee will monitor the sewage sludge as required in Chapter 391-3-6.17(11)(a) of the 
State Rules at the below frequencies:  

 

  Amount of Sewage Sludge1 (dry tons/year)  Frequency 
 

0-300       Once/year 
  300-1,600      Once/quarter 
  1,600-16,000      Once/two months 
  >16,000      Once/month 
 

1The amount of sewage sludge refers to either the amount of bulk sewage sludge (dry weight) 
applied to the land or the amount of sewage sludge (dry weight) received by a preparer that sells 
or otherwise distributes sewage sludge in a bag or other container for application to the land. 

 

6. In accordance with Chapter 391-3-6-.17(12) of the State Rules, sewage sludge samples shall be 
analyzed using EPA approved methods contained in 40 CFR Part 503.8. 

 

7. A proposed addition or removal of land application site(s) will be subject to EPD’s review and 
approval process as outlined in the Guidelines for Land Application of Sewage Sludge (Biosolids) 

at Agronomic Rates, June 2006 as amended and in accordance with the State Rules.  Upon approval 
of the SMP or an amendment of a SMP and the corresponding modification of the permit by the 
Director, the permittee may start land applying treated sewage sludge on the proposed sites.    
 

  



STATE OF GEORGIA 
DEPARTMENT OF NATURAL RESOURCES     Page 28 of 29 
ENVIRONMENTAL PROTECTION DIVISION     Permit No. GA0023141 
 

 

 
8. The following table only reflects the sites approved during this permit issuance and or permit 

modification:  
 

Site or 

Property 

Name 

Site Address 
Field 

ID 

Usable 

Acreage 

(acres) 

Site 

Coordinates 

(approximate 

centroid of 

field) 

Crop(s) 

Ungrazed 

Application 

Rate (1)  

(dry tons 
/acre/year) 

Grazed 

Application 

Rate (1) 
(dry tons 

/acre/year) 

Approval 

Date (2) 

Cunningham 
Property 

3120 Greensboro 
Rd, Madison, GA 

30650 
Field 1 12.55 

33.610554,      
-83.387222 

Bermuda 17.4 13.0 
Permit 

effective 
date 

 
(1)  The application rate(s) listed in the above table is the maximum application rate that can be applied during the first year. The 

application rate(s) will be adjusted annually by the permittee based upon the sludge analysis, updated soil analysis, crop(s) and 
any additions to the site such as fertilizers or soil amendments. 

 
(2)  The site approval date is the permit effective date. The permittee may begin land applying treated sewage sludge in accordance 

with the State Rules and approved SMP on or after the effective date of the permit or permit modification. 
 
 

a. The sludge application shall be in accordance with EPD’s Guidelines for Land Application 

of Sewage Sludge (Biosolids) at Agronomic Rates, June 2006 as amended and the approved 
SMP, as amended, unless a more stringent requirement is stated in this document or is 
required by federal regulations. 

 

b. For slopes of 6-12%, liquid sludge must be incorporated or injected except for closed 
drainage basins or where runoff is controlled. Sludge shall not be applied to areas with 
slopes greater than 12%. No sludge may be applied in a manner which allows it to run off-
site or into waters of the State. 

 
c. The pH of the sludge and soil mixture must be maintained at 6.5 or above to prevent metals 

migration. Lime addition or other pH adjustment shall be practiced to maintain that 
minimum pH. 

 
d. No grazing may be done on the site for at least 30 days after the sludge application. Food, 

feed, and fiber crops may not be harvested for 30 days after sludge application.  
  



STATE OF GEORGIA 
DEPARTMENT OF NATURAL RESOURCES     Page 29 of 29 
ENVIRONMENTAL PROTECTION DIVISION     Permit No. GA0023141 
 

 

 
9. The following table reflects the previously approved sites:  
 

Site or Property 

Name 
Site Address Field ID 

Usable 

Acreage 

(acres) 

Site Coordinates 

(approximate centroid 

of field) 

Lee Nunn Farms 

Eatonton Road, Madison, GA 30650 Farm 2024 14.2 33.561175, -83.474289 

Indian Creek Road, Madison, GA 30650 Farm 2373 7.2 
33.554792, -83.487472 
33.553836, -83.485636 

Pierce Dairy Road, Madison, GA 30650 Farm 2025 45.8 33.544836, -83.483711 

Briar Creek Farm 1220 Log Cabin Rd, Madison, GA 30650 

#1 34.8 33.606333, -83.417531 

#2 6.3 33.605815, -83.418872 

#3 6.3 33.605181, -83.419655 

#4 48.5 33.608908, -83.400808 

#5 29.7 33.608564, -83.409667 

 

a. The sludge application shall be in accordance with EPD’s Guidelines for Land Application 
of Sewage Sludge (Biosolids) at Agronomic Rates, June 2006 as amended and the approved 
SMP, as amended, unless a more stringent requirement is stated in this document or is 
required by federal regulations. 

 
b. For slopes of 6-12%, liquid sludge must be incorporated or injected except for closed 

drainage basins or where runoff is controlled. Sludge shall not be applied to areas with 
slopes greater than 12%. No sludge may be applied in a manner which allows it to run off-
site or into waters of the State. 

 
c. The pH of the sludge and soil mixture must be maintained at 6.5 or above to prevent metals 

migration. Lime addition or other pH adjustment shall be practiced to maintain that 
minimum pH. 

 
d. No grazing may be done on the site for at least 30 days after the sludge application. Food, 

feed, and fiber crops may not be harvested for 30 days after sludge application. 



FACT SHEET 

 

Southside WPCP           November 2024 
NPDES Permit No. GA0023141         Page 1 of 24 

 

 

 

 

 

 

The Georgia Environmental Protection Division proposes to issue an NPDES permit to the applicant 
identified below.  The draft permit places conditions on the discharge of pollutants from the wastewater 
treatment plant to waters of the State.  
 
Technical Contact:   

 

 August Lutkehus, Environmental Engineer 
 august.lutkehus@dnr.ga.gov  

 470-524-0733 
 
Draft permit: 

 

☐ First issuance 

☐ Reissuance with no or minor modifications from previous permit 

☒ Reissuance with substantial modifications from previous permit 

 ☐ Modification of existing permit 

☐ Requires EPA review (Major POTW/non-POTW and/or POTW with an approved 

industrial pre-treatment program and/or Facility for which the permit includes pollutant 
trading) 

 
1. FACILITY INFORMATION  

 
1.1 NPDES Permit No.:  GA0023141 
  
1.2 Name and Address of Owner/Applicant 

   

City of Madison 
Post Office Box 32 
Madison, Georgia 30650 
 

1.3 Name and Address of Facility 

 

Southside Water Pollution Control Plant (WPCP) 
1612 Four Lakes Drive 
Madison, Georgia 30650 
(Morgan County) 
 

  



FACT SHEET 

 

Southside WPCP           November 2024 
NPDES Permit No. GA0023141         Page 2 of 24 

 

 
1.4 Location and Description of the Discharge (as reported by applicant) 

 

Outfall # Latitude (o) Longitude (o) Receiving Waterbody 

001 33.586556 -83.448833 Horse Branch 

 

1.5 Permitted Design Capacity  

 

0.66 MGD 
 

1.6 Facility Classification  

 

Designated as a major facility? ☐ Yes ☒ No 

 
1.7 SIC Code and Description 

 
SIC Code 4952 – Sewerage systems:  Establishments primarily engaged in the collection and 
disposal of wastes conducted through a sewer system, including such treatment processes as may 
be provided. 

 

1.8 Description of the Water Pollution Control Plant 

 

  Wastewater treatment: 

 
The treatment process consists of screening, grit removal, equalization tank, biological treatment 
(aeration basins), secondary clarification, chlorine disinfection, and dechlorination. Treated 
effluent is then discharged to Horse Branch. 

 
  Solids processing:  

 
Sludge is aerobically digested, dewatered using a rotary press, dried using a sludge storage pad, 
and then land applied to dedicated sites in Morgan County.  
 

1.9 Type of Wastewater Discharge   

 

 ☐ Process wastewater  ☐  Stormwater  

  ☒  Domestic wastewater  ☐  Combined (Describe) 

   ☐  Other (Describe)  

 
 
  



FACT SHEET 

 

Southside WPCP           November 2024 
NPDES Permit No. GA0023141         Page 3 of 24 

 

1.10 Characterization of Effluent Discharge (as reported by applicant) 

 

Outfall No. 001: 

 

Effluent Characteristics  

(as Reported by Applicant) 

Maximum 

Daily 

Value 

Average  

Daily 

Value 

Flow (MGD) 1.728 0.6345 

Five-Day Biochemical Oxygen Demand (mg/L) 13 6.25 

Total Suspended Solids (mg/L) 22 7 

Fecal Coliform Bacteria (#/100mL) 200 7.75 

Ammonia, as N (mg/L) 5 1.05 

Total Phosphorus, as P (mg/L) 4.1 3.13 

 

2. APPLICABLE REGULATIONS 

 

2.1 State Regulations 
  

 Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control 
 
2.2  Federal Regulations 

    

Source Activity Applicable Regulation 

 
Municipal/Domestic/POTW   

Municipal/Domestic Effluent 
Discharge  

40 CFR 122 
40 CFR 125 
40 CFR 127 
40 CFR 133 
40 CFR 136 

Non-Process Water Discharges 

40 CFR 122 
40 CFR 125 
40 CFR 127 
40 CFR 136 

Municipal/Domestic Sludge Use 
and Disposal  

40 CFR 122 
40 CFR 127 
40 CFR 136 
40 CFR 257 

40 CFR 501 & 503 

 

 

  



FACT SHEET 

 

Southside WPCP           November 2024 
NPDES Permit No. GA0023141         Page 4 of 24 

 

3. WATER QUALITY STANDARDS & RECEIVING WATERBODY INFORMATION 
 

Section 301(b)(1)(C) of the Clean Water Act (CWA) requires the development of limitations in permits 
necessary to meet water quality standards.  Federal Regulations 40 CFR 122.4(d) require that conditions 
in NPDES permits ensure compliance with the water quality standards which are composed of designated 
use classifications, numeric and or narrative water quality criteria and an antidegradation policy.  The 
designated use classification system identifies the designated uses that each waterbody is expected to 
achieve, such as drinking water, fishing, or recreation.  The numeric and narrative water quality criteria 
are deemed necessary to support the designated use for each water body.  The antidegradation policy 
represents an approach to maintain and to protect various levels of water quality and uses. Section 391-
3-6-.3(5) of the GA Water Quality Control Act provide General Criteria for All Waters, commonly 
referred to as the narrative water quality standards, and Specific Criteria for Specific Designated Uses. 
In addition to the General Criteria the Specific Criteria in Section 3.1 below are deemed necessary for 
this waterbody and shall be required for the specific designated uses.  
  

3.1 Receiving Waterbody Name and Specific Designated Use: 

 

 Name: Horse Branch 

    
Specific Designated Use(s) [391-3-6-.03(6)]:  

 

Fishing:  

 

Propagation of Fish, Shellfish, Game and Other Aquatic Life; primary contact recreation in and 
on the water for the months of May – October, secondary contact recreation in and on the water 
for the months of November – April; or for any other use requiring water of a lower quality. 

 

(i) Dissolved Oxygen: A daily average of 6.0 mg/L and no less than 5.0 mg/L at all times 
for water designated as trout streams by the Wildlife Resources Division. A daily average 
of 5.0 mg/L and no less than 4.0 mg/L at all times for waters supporting warm water 
species of fish. 

 
(ii) pH:  Within the range of 6.0 - 8.5. 
 
(iii) Bacteria: 
 

1. Estuarine waters: 
 

For the months of May through October, when primary water contact recreation 
activities are expected to occur, culturable enterococci not to exceed a geometric 
mean of 35 counts per 100 mL based on at least four samples collected from a given 
sampling site over a 30-day period at intervals not less than 24 hours. There shall be 
no greater than a ten percent excursion frequency of an enterococci statistical 
threshold value (STV) of 130 counts per 100 mL the same 30-day interval. 
 
 
 

  



FACT SHEET 

 

Southside WPCP           November 2024 
NPDES Permit No. GA0023141         Page 5 of 24 

 

For the months of November through April, culturable enterococci not to exceed a 
geometric mean of 74 counts per 100 mL based on at least four samples collected 
from a given sampling site over a 30-day period at intervals not less than 24 hours. 
There shall be no greater than a ten percent excursion frequency of an enterococci 
statistical threshold value (STV) of 273 counts per 100 mL in the same 30-day 
interval. 

 
2. All other fishing waters:  

 
For the months of May through October, when primary water contact recreation 
activities are expected to occur, culturable E. coli not to exceed a geometric mean of 
126 counts per 100 mL based on at least four samples collected from a given sampling 
site over a 30-day period at intervals not less than 24 hours. There shall be no greater 
than a ten percent excursion frequency of an E. coli statistical threshold value (STV) 
of 410 counts per 100 mL in the same 30-day interval. 
 
For the months of November through April, culturable E. coli not to exceed a 
geometric mean of 265 counts per 100 mL based on at least four samples collected 
from a given sampling site over a 30-day period at intervals not less than 24 hours. 
There shall be no greater than a ten percent excursion frequency of an E. coli statistical 
threshold value (STV) of 861 counts per 100 mL in the same 30-day interval. 
 

3. The State does not encourage swimming in these surface waters since a number of 
factors which are beyond the control of any State regulatory agency contribute to 
elevated levels of bacteria.  

 
4. For waters designated as shellfish growing areas by the Georgia DNR Coastal 

Resources Division, the requirements will be consistent with those established by the 
State and Federal agencies responsible for the National Shellfish Sanitation Program. 
The requirements are found in National Shellfish Sanitation Program Guide for the 